[bookmark: _GoBack]Supply issues update for primary care November/December 2018 
This report has been produced by the Department of Health and Social Care (DHSC) Medicine Supply team. We aim to update this report on a monthly basis for the PRESCQIPP network to provide an update on current primary care medicine supply issues that we are working on.  Please share with relevant colleagues and networks in primary care.

New issues

Sinthrome 1mg tablets
· DHSC have been informed of a supply issue with Sinthrome (acenocoumarol) 1mg tablets.
· Norgine are currently out of stock but wholesalers have limited supplies. Further stock expected next week.

Diamorphine Injection (Wockhardt)
· There is a manufacturing issue from one of the suppliers of diamorphine 5mg and 10mg injection.
· There are two suppliers of diamorphine injection in the UK; Accord and Wockhardt. Wockhardt have had a manufacturing issue which will lead to intermittent supply of 5mg injection over the next 2 months followed by a full out of stock period of both strengths (5/10mg) from January to early February 2019.
· We have contacted Accord and they have confirmed that they can support both primary and secondary care use over this period providing pharmacies continue to order in line with forecasted demand. 
· Martindale and Hameln are aware of the diamorphine injection issue and have confirmed they have sufficient Morphine 10mg injection stock to cover normal demand.
· Pharmacies should continue to order all strengths of diamorphine in line with historical demand and are asked not to stockpile 

[bookmark: _Hlk531531002]Valsartan
· The MHRA recalled Teva and Mylan valsartan and valsartan/hydrochlorothiazide in late November.
· DHSC have confirmed that alternative generic suppliers currently have stock of unaffected valsartan and valsartan/hydrochlorothiazide.
· The recall notice can be accessed here

Pethidine 50mg injection
· DHSC have been informed of a supply issue with pethidine 50mg injection. 
· Martindale are experiencing a manufacturing issue and are currently unable to supply pethidine 50mg injection until their next delivery which is expected late January 2019
· Concordia have confirmed that they have supplies available during this period. Until recently these were reserved for hospitals only but Concordia have now taken steps to ensure that these are available for primary care pharmacies to also order. Supplies can be obtained from Alliance.
· Please only order in line with normal demand to ensure that these supplies remain available for all to order.
· The 100mg injection remains available to order via the usual routes from Alliance and AAH.

[bookmark: _Hlk531531020]Bricanyl Turbohaler (terbutaline 500microgram turbohaler)
· Astra Zeneca have informed DHSC about a supply issue affecting Bricanyl Turbohaler
· Small deliveries expected in late Nov and Dec but normal supply will not resume until end of January 2019
· Astra Zeneca have provided a Dear HCP letter which can be found below
· UKMi have produced a memo which details clinical management strategies, this can be viewed here 
· Salbutamol products are available from a range of suppliers if patients are required to be switched during this period of short supply. Patients need retraining if they are required to be switched to a different device





[bookmark: _Hlk531531043]Kwells (hyoscine hydrobromide 300microgram)
· Bayer have notified DHSC of a supply issue with Kwells (hyoscine hydrobromide 300mcg) and is due back w/c 10th December 2018. The issues are due to some regulatory issues with the artwork.
· The Kwells junior (hyoscine hydrobromide 150mcg) is currently available, however there may be an increase in usage due to the 300mcg not being available and this may encounter supply issues.
· Teva has good supplies of Joy-rides (hyoscine hydrobromide 150mcg) tablets based on normal demand. However, Teva has advised that there is a possibility they may encounter supply issues if there is a high demand on their products and therefore pharmacies are asked to only order the stock they require.

Bactroban nasal ointment 
· GSK have informed us that they are out of stock of this product due to an unforeseen increase in demand. Further stock is expected to be available by the w/c 17th December. 
· The UKMI shortages memo provides advice on clinical alternatives - this is available at the following link
· We have been in discussion with the suppliers of the alternatives, who are aware of GSK’s issues and have advised that supplies of the following products are all available:
· Naseptin Nasal Cream- available via the wholesalers: AAH, Alliance Healthcare and Well Pharmacy
· Prontoderm – available via NHS supply Chain and wholesalers: AAH and Phoenix.
· Octensian Nasal- available via NHS supply Chain and wholesalers: AAH, Alliance and Phoenix.

Pivmecillinam tablets
· Due to the recent divestment of Selexid (pivmecillinam) tablets from Leo Pharma to Karo Pharma, there have been some recent supply issues with this product. 
· Selexid supplies have now returned to normal and available from Alliance Healthcare.
· Aurobindo have also been experiencing a long-term supply issue with generic pivmecillinam tablets
· Resupply is expected during December 2018, however date is yet to be confirmed.

Ongoing issues

[bookmark: _Hlk531531112]Sinemet (co-careldopa) tablets
Ongoing issues with the supply of Sinemet from MSD- see attached company letter. 
· Sinemet 12.5mg/50mg -  Deliveries arrived mid-November and further deliveries expected imminently 
· Sinemet Plus 25mg/100mg – currently out of stock but further deliveries are expected early December
· Sinemet 25mg/250mg - MSD are currently out of stock, further deliveries are expected in January 2019
· All other Sinemet preparations are unaffected
· DHSC has been working with generic suppliers on this issue and can confirm generic co-careldopa supplies in all the above strengths will be available to support the intermittent supply constraints
· DHSC are continuing to work with MSD and generic manufacturers to manage the overall supply position over the coming months and will provide an update when more information is available
· 
[bookmark: _Hlk525923571]MSD have provided information to Parkinson’s UK which can accessed on their website via this link
[bookmark: _Hlk531531242]Dalteparin supply issue update (Pfizer)
· Pfizer have contacted NHS England and DHSC to provide an updated position on the key dalteparin presentations they have been experiencing problems with, detailed in the table below:
	Presentation
	Supply Status

	2,500 units
	Expected in UK w/c 10 Dec 18

	5,000 units
	Good Supply

	7,500 units
	Expected in UK w/c 10 Dec 18

	10,000unit Graduated Dose Syringe
	Limited stocks due to high demand, expected national out of stock by 30 Nov. Expected resupply date w/c 17 Dec 18

	10,000 units Amp
	Limited stocks due to high demand, expected national out of stock by 30 Nov. Expected resupply date w/c 17 Dec 18


· Pfizer have been asked to provide weekly updates and notify us immediately if the position changes. 
· NHSE / DHSC will continue to with suppliers of alternative LMWH’s and provide them with this updated supply information.  The advice below was circulated in October to help support local management plans.
· Detailed below is a list of the suppliers of other LMWH, who can support through to December. They are ranked with the supplier with greatest capacity sited at the top and we will continue to work alternative suppliers and update networks if there are changes in availability. 
· Previous guidance about low molecular weight heparin is  available on the SPS website
· Local pharmacies are advised to work with their local secondary care trust to understand whether they are affected by this issue.
· If the local Trust is affected by this issue then primary care providers should understand which product/preparation they are using. All patients prescribed a LMWH should be counselled on the product they receive and understand how to administer the injection.

	
	
	Brand
	Company

	1 
	Supplier with the most stock available
	Inhixa (Enoxaparin)
	Techdow

	2 
	Stock available
	Arovi (Enoxaparin)
	Rovi Biotech

	3 
	Very limited capacity
	Arixtra (Fondaparinux)
	Aspen

	4 
	No capacity
	Innohep (Tinzaparin)
	Leo

	5 
	No capacity
	Clexane (Enoxaparin)
	Sanofi



Tambocor (flecainide) 200mg modified release tablets
· [bookmark: _Hlk525923370]Teva are experiencing a supply issue affecting Tambocor (flecainide) 200mg modified release tablets due to a recent change in ownership that has resulted in a disruption to supply.
· Generic presentations of Flecainide 50mg and 100mg immediate release tablets remain available.
· Resupply for Tambocor (flecainide) 200mg modified release tablets is anticipated in 2019.

EpiPen and EpiPen Junior 
· There have been ongoing supply issues affecting EpiPen, supplied by Mylan, for several months. The issue is due to manufacturing delays from Mylan’s contract manufacturer, Meridian Medical Technologies, a Pfizer company in the US. Stabilising supply is taking longer than anticipated and is affecting countries globally. 
· Initially the delays affected 0.3mg preparation, but this has extended to the EpiPen Junior 0.15mg device. 
· In the UK there are two alternative adrenaline auto-injector devices available, Emerade, supplied by Bausch and Lomb and Jext, supplied by ALK. Both companies manufacture adult and paediatric presentations of adrenaline auto-injectors and are aware of the supply disruptions affecting EpiPen and EpiPen Junior and have been working with their supply chains to increase supplies to the UK for the remainder of this year. 
· On Friday 28 Sep, DHSC issued a supply disruption alert about EpiPen and EpiPen Junior and an update to the original alert was provided on 15 Oct which included a letter to parents/guardians – both attached. 



0.3mg Adrenaline Auto-injectors:
· Currently supplies are available of EpiPen 0.3mg via a stock management process. Pharmacies are allocated stock on a prescription-only basis and can place orders for up to a maximum of two EpiPen 0.3mg Auto-Injectors per prescription.
· Supplies of Emerade and Jext are currently available, and further supplies are scheduled for December.
· Emerade also supply a 0.5mg adrenaline auto-injector which is currently available.
· Mylan have received approval from the MHRA to extend the use of specific batch numbers of EpiPen 0.3mg auto-injectors, beyond the labelled expiry date by four months. Further information can be found here
· ALK, the manufacturers of Jext, have recently obtained acceptance from the MHRA to extend the use of specific lot numbers of both the adult and paediatric device. Further information is in the letter below.


0.15mg Adrenaline Auto-injectors:
· Stock of EpiPen Junior is now available and can be obtained via a prescription management protocol. Pharmacies are allocated stock on a prescription-only basis and can place orders for up to a maximum of two EpiPen Junior 0.15mg auto-injectors per prescription. Information about this process is available on the EpiPen website under the ‘Instruction to Pharmacists’ section: http://www.epipen.co.uk/
· Supplies of both Jext and Emerade 0.15mg adrenaline auto-injectors are currently available and stock of these adrenaline auto-injectors can be obtained from wholesalers. Jext and Emerade are no longer subject to wholesaler prescription validation. Wholesalers have placed caps on orders but these are in line with caps in place prior to the prescription management protocol, please contact wholesalers for further information.
· Pharmacies are urged not to over order during this time to avoid future supply problems and stocks are being monitored closely
· The supply situation for EpiPen Juniors is expected to improve by the end of the year and therefore the situation is likely to remain constrained until this time.
· ALK, the manufacturers of Jext, have obtained acceptance from the MHRA to extend the use of specific lot numbers of both the adult and paediatric device (see letter attached above for further information)

[bookmark: _Hlk531531449]Clomipramine 
· [bookmark: _Hlk531343241]Teva and Mylan are the only UK suppliers and are experiencing ongoing supply problems due to API issues
· 10mg capsules – Teva and Mylan both have stock available 
· 25mg capsules – both out of stock, Mylan have advised resupply is due early December and Teva have advised a resupply is due in January 2019. 
· 50mg capsules – Mylan are currently out of stock and due back in December and Teva currently have stock available and further stocks due in January 2019.

[bookmark: _Hlk531531471]Promazine tablets
· [bookmark: _Hlk531343271]Teva are the sole supplier and are experiencing ongoing supply issues.
· Currently the 50mg tablet is out of stock with further supplies due imminently.
· Supplies of 25mg tablet remain.
· Rosemont have advised that the oral liquid preparation remains available in both 25mg/5ml and 50mg/5ml.

[bookmark: _Hlk531337262][bookmark: _Hlk531531378]Adalat (nifedipine) all products 
· Letter from Bayer attached below
· There continues to be a temporary interruption to the supply of some Adalat presentations, with Bayer UK intending to re-supply the market at a later date than previously advised.
· There will be some out of stock periods for some preparations and long-term discontinuations of the following products:
· Adalat 5mg capsules – discontinued after February 2019
· Adalat 10mg capsules – discontinued after March 2019
· Adalat Retard 10mg modified release tablets – discontinued after November 2018
· The below letter also lists the other preparations of Adalat (nifedipine) that remain available to order as well as contact details for healthcare professionals to obtain further advice and support. 


· Supplies of other nifedipine capsules and tablets that remain available currently, including;
· Adipine (Chiesi)
· Coracten (UCB)
· Nifedipress (Dexcel)
· Tensipine (Genus)
· UKMI have issued a shortages memo, which provides advice on alternatives, available on the SPS website 

[bookmark: _Hlk528745684]Imigran (sumatriptan) injection
· Ongoing issues with GSK’s branded sumatriptan injection, Imigran.
· Supplies of both Imigran injection initiation packs and Imigran injection refill packs have been exhausted.
· Resupply is not expected until Q1 2019 (January-March 2019)
· Generic supplies of sumatriptan injection in both initiation and refill packs are available from Sun Pharma/Ranbaxy – this product is ‘sumatriptan 6 mg/0.5 ml solution for injection’
· Sun Pharma/Ranbaxy have confirmed that they are able to support the additional demand during this time.

Lofexidine tablets
· Britannia are no longer supplying Britlofex (lofexidine) tablets due to manufacturing problems.
· Britannia is the sole supplier of this product to the UK.
· Britannia does not yet know the resupply date for the next delivery of Britlofex tablets, but the out of stock period is likely to last several months. This is due to the transfer of the product to a new manufacturer. We have been in discussion with the specialist importer companies about this and they have been unable to source supplies from abroad, as this product is not used in many other countries.
· UKMI have prepared the following shortages memo, which has now been published on the SPS website


Stemetil (prochloperazine) 5mg in 5ml oral syrup
· Sanofi have very limited stock available of Stemetil oral syrup, stocks are likely to last until approximately early December 2018 with next delivery not due until mid- 2019.
· Other presentations of Prochloperazine which will continue to remain available are; 
· Buccal (maleate) 3mg
· Injection (mesylate) 12.5mg
· Tablets (maleate) 5mg
· [bookmark: _Hlk531531583]UKMI has prepared a shortages memo on the SPS website which provides advice on management options

Menadiol tablets
· Alliance, the sole supplier, has advised that there has been a further delay and stock is not expected until December 2018- date has yet to be confirmed. They are now supplying an unlicensed special which is the same formulation as the licensed product. Please see the attached information about the special product, which can be ordered from Alcura


· Other specialist importers are also able to source unlicensed supplies.
· UKMI have drafted a shortages memo, which provides advice on alternatives, available on the SPS website
· Please do pass on information about this shortage to relevant clinical specialities including paediatrics.
Acetazolamide MR
· Diamox MR – Concordia have advised resupply not due until late December 2018
· Eytazox Capsules 250mg M/R - Teva have advised that supplies are available.
· Immediate release acetazolamide 250mg tablets are available from both Teva and Concordia.

Trimovate cream
· The product was divested from GSK to Ennogen, but Ennogen will not be in stock until January 2019. 
· Ennogen are importing Trimovate cream as an unlicensed product and are now distributing this product.
· A copy of the communication letter with ordering details is attached.


Trifluoperazine tablets
· There have been ongoing long term supply issues affecting trifluoperazine 1mg and 5mg tablets due to manufacturing issues with the active ingredient.
· Supplies will not improve until 2019 (date to be confirmed).
· Concordia and Rosemont have trifluoperazine as a liquid formulations and good supplies are available.
· We are also aware that unlicensed supplies of the 1mg and 5mg tablet are available from both Ennogen and a number of specialist importer companies. Under the medicines legislation, doctors can prescribe unlicensed products for their patients if they think it appropriate, but do so entirely on their own responsibility.  Pharmacies can obtain unlicensed supplies via these specialist companies or Ennogen.

Zaditen (ketotifen) 300ml (1.38mg in 5 ml oral solution)
· CD Pharma are currently out of stock of Zaditen oral solution 300ml (no date available for resupply).
· In the interim, they can provide alternative 100 ml packs for Zaditen Syrup (Origin Polish market), which is now available at Alloga. 
· The MHRA has approved a variation for CD Pharma to supply this product, so it is considered licensed.
· The UK stock will be available once all Polish stock has been exhausted, expected to be early to mid-2019.
· Please find attached the information letter for further info. 
· Zaditen 1mg tablets are not affected by this issue and remain readily available.



Metronidazole suppositories
· Sanofi have had recent supply issues of the 1g product.
· Currently the 1g are expected back into stock January 2019
· They are the sole licensed supplier of this product.
· UKMI have discussed with specialists and advised that metronidazole should be administered using alternative routes (oral and IV presentations).

Eye drops/ treatments: 
[bookmark: _Hlk531266537]Bausch & Lomb 
· Prednisolone minims are currently on back order due to an API issue.  Stock is expected to be delivered early December but this is not expected to clear all back orders.

Allergan
· Nevanac e/d x 3ml – stock expected early December.
· Duotrav e/d x 2.5ml – stock expected early December.
· Cilodex ear drops x 5ml – stock expected early December.

Allergan 
· Lacri-Lube supplies- out of stock for the rest of the year due to a manufacturing issue. 
· Royal College of Ophthalmology is aware of the Lacri-Lube shortage and is recommending Xailin Night Ointment read more here. 

RPH Pharmaceuticals AB
· Betnesol Eye Ointment 0.1% w/w x 3g - RPH Pharmaceuticals AB (marketing authorisation holder) who distribute the product through Focus Pharmaceuticals have advised about the discontinuation of Betnesol Eye Ointment 0.1% w/w x 3g towards the end of March 
· RPH Pharmaceuticals will be launching a generic Betamethasone Eye Ointment 0.1% w/w x 3g and are currently expecting stock in early 2019

Resolved 
· Ativan (lorazepam 4mg/mL)
· Epanutin (phenytoin) 30mg/5ml oral suspension
· Salofalk (mesalazine) 500mg suppositories – Dr. Falk Pharma 
· Epilim Chronosphere 250mg  
· Diazepam 5mg/ml Emulsion for injection (Diazemuls)
· Furosemide 40mg tablets
· Metronidazole 400mg tablets

[bookmark: _Hlk531531748]Vaccines:

For updates on other vaccine supply position, please refer to PHE’s Vaccine Update Bulletin  

Hepatitis B Vaccines
· MSD have recently informed us that their supplies of the adult vaccine, HBVAXPRO 10mcg vaccine will go out of stock imminently. Resupply is not expected until mid-2020 
· GSK who have reassured us they are confident they can support the increased demand during this time. 
· GSK have good supplies of all hepatitis B vaccine. 

Pneumococcal Polysaccharide Vaccine (PPV23): 
· MSD are the sole UK supplier of this vaccine and currently have limited supplies available 
· Further supplies are expected in December 2018
· MSD is introducing a limited quantity of a prefilled syringe presentation (PFS) of PPV under the brand name PNEUMOVAX® 23 to supplement the current supply of vials from December 2018. A combination of growing global demand for pneumococcal polysaccharide vaccines, alongside manufacturing constraints, have led to regular interruptions in supply of PPV to the UK since 2017. The introduction of a PFS presentation of PPV is intended to support the continuity of supply and to help address public health need. 
· Pneumovax® 23 in the PFS presentation can be ordered in the same way as the PPV in vials; through MSD’s distribution partner AAH online at http://www.aah.co.uk/ or by phone on 0344 561 8899. Customers need an AAH account to place an order. 
· For more information about the vaccine, please refer to the Summary of Product Characteristics (SmPC).
· PHE’s guidance to GPs and recommendations published in February edition of PHE’s Vaccine Update Bulletin (Page 7) on how to manage patients if unable to obtain PPV vaccine continue to apply. 
[image: cid:image004.png@01D488DC.BECFA950]
Menveo (meningitis A,C,W,Y):
· GSK are out of stock of Menveo until late 2018 (date has not yet been confirmed)
· Pfizer have confirmed they are in stock of Nimenrix and currently able to support increased demand

[bookmark: _Hlk531266500]Discontinuations

Cilest (norgestimate and ethinylestradiol) tablets (Janssen- Cilag) -
· Being discontinued from the UK market in July 2019 due to commercial reasons.  Alternate branded norgestimate and ethinylestradiol products – Cilique and Lizinna - remain available from other suppliers.  The company is advising HCP’s not to start any new patients on Cilest and to transfer patients over to alternate oral contraceptives. Company letter attached below.



Desitin
· Desitrend (levetiracetam) oral solution discontinued with immediate effect.  Levetiracetam oral solution remains available from several alternate suppliers.

Almogran (almotriptan) 6-tablet pack (Almirall)
· Being discontinued in December 2018, however, the 3-tablet pack will remain available.

Noristerat (noresthisterone) 200mg injection (Bayer)
· Being discontinued with immediate effect with stock expected to last until Jan/Feb 2019.

Pro-Viron (mesterolone) tablets (Bayer)
· Being discontinued with immediate effect.

Dolmatil (sulpiride) 200mg & 400mg tablets (Sanofi) 
· Being discontinued with immediate effect, supplies are expected to be depleted in October.  However, generic sulpiride tablets remain available from other manufacturers.

Hypurin Bovine insulin (Wockhardt): Update
· All the latest information about the discontinuation of bovine insulin can be found on the Wockhardt website: http://www.wockhardt.co.uk/our-products/bovine-insulin-patient-information.aspx

Duavive (conjugated oestrogens & bazedoxifene) (Pfizer)
· Being discontinued in December 2019 due to commercial reasons

        
1

image1.emf
DDL for DH_281118  FINAL.PDF


DDL for DH_281118 FINAL.PDF


 


GB-14709        AstraZeneca UK Limited is a subsidiary of AstraZeneca PLC 
November 2018        Registered in England No. 3674842 


Registered office: 1 Francis Crick Avenue 


Cambridge Biomedical Campus 


Cambridge, CB2 0AA 


United Kingdom 


 


 


AstraZeneca UK Limited 


Horizon Place, 600 Capability Green 


Luton, LU1 3LU, Bedfordshire 


T: +44 01582 836000  


www.astrazeneca.co.uk 


 


 


 


 


 


28th November 2018 


Dear Healthcare Professional, 


Notification of supply issue for Bricanyl® Turbohaler® 0.5mg/dose, inhalation powder (terbutaline 


sulfate).  


I am writing to inform you that AstraZeneca is currently experiencing a temporary interruption in the 


supply of Bricanyl® Turbohaler® (terbutaline sulfate) to the United Kingdom. There will be interim 


deliveries of this medicine in late November and in December; however, normal stock levels are not 


expected until the end of January 2019. 


Bricanyl® Turbohaler® is a selective beta2-adrenergic agonist recommended for the relief and 


prevention of bronchospasm in bronchial asthma and other bronchopulmonary disorders in which 


bronchospasm or reversible airways obstruction is a complicating factor. 


We recommend that patients who require, but are unable obtain Bricanyl® Turbohaler® supply, are 


assessed by a healthcare professional and provided with an alternative treatment in an appropriate 


device. There is no directly substitutable product for Bricanyl® Turbohaler®; however, there are 


alternative products in the same class of drug. Short-acting β2-adrenergic agonists (SABAs) with a 


similar mode of action like salbutamol (Ventolin Evohaler, Ventolin Accuhaler, Easyhaler, Salamol 


Easi-breathe) should be considered as alternatives following individual patient assessment. 


Please note that differences in indication, posology, administration and device may exist for 


the alternative therapies. 


We are sorry for the inconvenience and disruption caused to your patients and yourself. If you have 


any questions relating to the supply of this medicine, please call AstraZeneca Supply Chain Team on 


0800 032 0501 or email at: supply.chain@astrazeneca.com 


For other information regarding the medicine, please call AstraZeneca Medical Information on 0800 


783 0033 or email at: medical.informationUK@astrazeneca.com 


Adverse events should be reported. Reporting forms and information can be found at 


www.mhra.gov.uk/yellowcard. Adverse events should also be reported to AstraZeneca on 0800 783 


0033. 


Yours faithfully, 


 


 


Dr Dilruwan Herath 
Medical and Regulatory Affairs Director, AstraZeneca UK 



mailto:supply.chain@astrazeneca.com

mailto:medical.informationUK@astrazeneca.com

http://www.mhra.gov.uk/yellowcard
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Revised Supply Disruption Alert 
 
SDA/2018/001(U) Issued: 15th October 2018  Valid until: 31st December 2018 


 


Update: EpiPen and EpiPen Junior (adrenaline auto-injector devices) – Supply 
Disruption 
 


Summary 
EpiPen and EpiPen Junior will be subject to limited availability for the remainder of 2018. Mylan are now out 
of stock of EpiPen Junior and interruptions in the supply are anticipated to continue for the coming months. 
 
This alert provides an update to the previous alert from 28 September 2018. Whilst all the information in this 
alert should be reviewed and actioned as appropriate, the changes from the 28 September alert are 
highlighted in red text. 
 


For action by 
General practices, community pharmacies, acute trusts, community trusts, mental health trusts, ambulance 
trusts. 
Action start date: immediately  
 
Please note that there is an attachment for this revision which is a parent/carer facing letter giving advice 
about the EpiPen Junior shortage. This alert is requesting GP practices identify registered patients (children) 
prescribed EpiPen Junior and make contact with their parents in the next five working days to alert on these 
national contingency arrangements. 
 


Action 
 
All health care professionals in primary, secondary or specialist healthcare services who prescribe, dispense 
or administer adrenaline auto-injectors, or who advise patients and their carers, should ensure that: 
 
1) Adult and child auto-injectors are only prescribed and dispensed to those who truly need them, as any 


additional issuing to patients who are worried about the shortages could exacerbate the overall supply 
situation. 
 


2) Repeat prescriptions and supply are managed diligently and patients advised of the following:  
 


a) It is important to note that when validating the expiry date of an adrenaline auto-injector, the product 
expires on the last day of the month indicated e.g. a device labelled ‘April 2019’ does not expire until 
the end of April 2019.  


 







SDA/2018/001(U) Issued: 15th October 2018 at 15:00  Valid until: 31st December 2018  
 


  Page 2 of 6  


 


b) Certain batches of adult EpiPen can be safely used for four months after the expiry date has passed 
- please see further information about these batches below. Where possible, prescribers should not 
prescribe a replacement adult EpiPen whilst the original is within the extended use by date. 
 


c) Patients should be advised not to dispose of their expired devices until they have replaced them. If 
no new devices can be obtained parents / patients should be advised to use expired devices in an 
emergency as this is safer than not using them, it will not be dangerous but the potency of the 
adrenaline may have reduced. 


 
3) Due to ongoing constraints affecting EpiPen 300mcg and Epipen 150mcg devices, some adults and 


children may need to switch from their usual device to other alternative adrenaline auto-injector devices 
that may be more readily available.  The different brands of adrenaline auto-injectors are not used in 
exactly the same way and therefore specific training and advice is required for each of the devices- 
please see information on these alternative devices below. 


 
4) Junior adrenaline auto-injectors (150mcg) in all 3 brands – Epipen, Jext and Emerade - should be 


reserved for children weighing under 25 kg during this shortage period. Children weighing more than 25 
kg should be given adult auto-injectors (300 mcg) – see further guidance below. 


 
5) Prescribers should work in close collaboration with their local pharmacies to understand which devices 


are available. Prescribers and pharmacists should work together to ensure patients who are switched to 
an alternative device are trained appropriately and understand how to use the new device. 


 


6) To manage the existing supply of EpiPen Junior® and other replacement products over this short-term 


period it has been necessary to put in place national contingency arrangements to ensure that those 


patients with the greatest short-term need have priority access to the 150mcg adrenaline auto-injectors 


as they become available. We are therefore asking community pharmacies and dispensing practices to 


validate prescription requests before supply by wholesalers on an individual patient basis in the short 


term until national supplies can be replenished over the coming months. Specific guidance on this will be 


issued directly to pharmacies and dispensing practices in the next 24 hours. 


7) A patient/parent letter about the EpiPen Junior shortage and relevant advice has been attached below. 
GPs and Pharmacists should share this with patients/parents affected by this shortage. 


20181015 Letter to 


patients.pdf
 


 
8) Prescribers and pharmacies should regularly check the following Specialist Pharmacy Services website 


for additional updates to supply and clinical guidance. 
  


https://www.sps.nhs.uk/articles/shortage-of-epipen/ 
 
Deadlines for actions 
Actions initiated:   15/10/2018 
Actions completed:   31/12/2018 
 


Product details 
 
Mylan EpiPen and EpiPen Junior (adrenaline auto-injector devices). 
 
 
 



https://www.sps.nhs.uk/articles/shortage-of-epipen/
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Background 
 
There has been an ongoing supply issue affecting EpiPen, supplied by Mylan for several months. The issue 
is due to manufacturing delays from Mylan’s contract manufacturer, Meridian Medical Technologies, a Pfizer 
company in the US. Stabilising supply is taking longer than anticipated and is affecting countries globally.  
Initially the delays affected the 300mcg preparation of EpiPen, however these have recently been extended 
to the EpiPen Junior 150mcg device. 
 
In the UK there are two alternative adrenaline auto-injector devices available, Emerade, supplied by Bausch 
and Lomb and Jext, supplied by ALK. Both companies manufacture adult and paediatric presentations of 
adrenaline auto-injectors. Both companies are aware of the supply disruptions affecting EpiPen and EpiPen 
Junior and have been working with their supply chains to increase supplies to the UK for the remainder of 
this year.  
Supplies of EpiPen 300mcg are currently available, but constraints are anticipated to continue for the 
coming month. Supplies of Jext 300mcg, Emerade 300mcg and 500mcg are currently available. 
 
Mylan are currently out of stock of the EpiPen Junior 150mcg and further supplies are not expected until the 
end of October. Further supplies of Jext 150mcg and Emerade 150mcg are expected to be made available 
at UK wholesalers during the w/c 15th October, but it is not foreseen to be sufficient to fulfil normal demand 
and there will be a backlog of patients with already expired devices who will receive priority.  Further 
deliveries all of three auto-injectors are expected during November, but there may be ongoing constraints 
until the end of this year. 
 
To help manage product availability on an ongoing basis, all suppliers of adrenaline auto-injector devices 
are working with their wholesaler partners. Processes are being put in place by wholesalers to help support 
ensuring that devices get to those with the greatest need.  
 
Current prescribing patterns suggest there may be a substantial proportion of children using the Junior 
EpiPen brand who under current guidance should already be using the Epipen 300mcg devices 
recommended for children over 25kg.  The guidance on weight varies by device between 25-30kg for use of 
adult pens but for the period of this reduced supply expert clinical guidance is to use 25kg as the cut off for 
switching from 150mcg to 300mcg dosage for all devices. For two of the devices this will be an off-label 
change. 
 
Extended use beyond labelled expiry date 
 
Mylan UK have obtained acceptance from the MHRA to extend the use of specific batch numbers of EpiPen 
300mcg auto‐injectors, beyond the labelled expiry date by four months. The affected lot numbers, which 
have labelled expiry dates between July 2018 and November 2018, are listed in the table below.  EpiPen 
300mcg auto‐injectors within these batches will have likely already been dispensed by pharmacies and will 
therefore be in patients’ possession. To the extent possible, clinicians should defer prescribing a 
replacement adult EpiPen for a pen in one of the lots in the table which is within the extended use by date. 
 
 
 
 
 
 
 
 
 
 
 


LOT  Labelled Expiry Date (end 
of the month) 


Extended Use by Date 
(end of the month) 


6FA794J  07.2018  11.2018  


6FA795Y  07.2018  11.2018  


7FA112F  09.2018  01.2019  


7FA106B  09.2018  01.2019  


7FA283B  10.2018  02.2019  


7FA251D  10.2018  02.2019  


7FA250B  10.2018  02.2019  


7FA265C  11.2018  03.2019  


7FA265B  11.2018  03.2019  
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The extended use only applies to the lots of Epipen 300mcg auto-injectors listed above. Patients can 
continue to use the Epipen 300mcg auto-injectors of these specified lots safely until the extended use by 
date in the table above. 
 
Important: This extended use does not apply to EpiPen 150mcg auto‐injectors or any lot number of Epipen 
300mcg auto-injectors not specified. Patients must continue to adhere to the labelled expiry date on any 
EpiPen not covered by the lot numbers above.  
 
However please note if no new devices can be obtained parents / patients should be advised to use expired 
devices in an emergency as this is safer than not using them, it will not be dangerous but the potency of the 
adrenaline may have reduced. 
 
During clinical conversations with patients please stress that using an in-date device (if one can be 
supplied), even if not of the usual brand, is preferable to using an expired device. 
 
Further information about this can be found here: http://www.epipen.co.uk/  
 
Clinical advice to consider for patients who require adrenaline auto-injector devices: 
NOTE: the main body of the Alert outlines the actions that are required. This section summarises the 
existing guidance that those actions are based on. It is intended as an easy reference summary of the 
existing guidance, especially as it applies to children. All prescribers should review the current guidance for 
the prescription of an adrenaline auto-injector for adults and children that has been developed by the 
Standards of Care Committee (SOCC) of the British Society for Allergy and Clinical Immunology (BSACI) as 
the definitive version, and also refer to the guidance in BNF and provided by manufacturers as appropriate.  
 
https://www.bsaci.org/Guidelines/adrenaline-auto-injector  


All patients should be reminded that in the onset of symptoms of anaphylaxis, they should: 


• Immediately use an adrenaline auto-injector device. 


• Immediately call an ambulance or send someone to do this. Say this is an emergency case of 
anaphylaxis* 


 
*Please note- ambulances carry adrenaline 1mg/1ml (1 in 1,000) ampoules, which are not affected by the 
shortage 
In view of the current shortage of adrenaline auto-injectors (AAIs), notably the junior versions, the following 
is considered necessary and appropriate advice to manage the supply disruption with least risk to patients 
and is to be applied across England. This advice may need to be reviewed as the supply situation changes 
over time. 
 
Consider if the initial prescription of AAIs is appropriate 
 
Patients at risk of anaphylaxis that should be considered for long-term provision of an adrenaline auto-
injector include those: 
 


• who have suffered a severe systemic reaction where the allergen cannot be easily avoided 


• who are allergic to high-risk allergens, for example nuts with other risk factors (such as asthma), 
even if the reaction was relatively mild 


• who had a reaction in response to trace amounts of allergen/trigger 


• who cannot easily avoid the allergen 


• with continuing risk of anaphylaxis (e.g. food dependent, exercise-induced) 


• with idiopathic anaphylaxis 


• with significant co-factors (e.g. raised baseline serum tryptase) 
 



http://www.epipen.co.uk/

https://www.bsaci.org/Guidelines/adrenaline-auto-injector
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The decision to prescribe requires a tailored, individual decision as part of a package of measures and is not 
a substitute for a referral to an allergy specialist. The decision to prescribe should be made by a clinician 
experienced in risk assessment in this context.   
 
Adrenaline auto-injectors should be discontinued if the original prescription was inappropriate or the child 
has outgrown the allergy. 
 
How many AAIs are required?        
 
The majority of patients should have two AAI devices available at all times but there is existing flexibility 
within the prescriber information for the clinician, in exceptional cases, to prescribe one AAI, based on 
careful assessment of individual risk factors. 
 
If it has been recommended that 2 AAI devices are to be available both at school and outside school but if 
inadequate AAIs are available, consideration should be given to leaving only one device on school 
premises, relying then on the backup (non-personal) device(s) available at the school, if the school has 
availed itself of this opportunity under the change in legislation as laid out in the current Department of 
Health and Social Care guidance. 
 
Which AAI devices can be used? 


 
The most commonly used devices in the UK are branded Epipen®. Alternative devices also exist e.g. Jext®, 
Emerade® and can be prescribed. The devices differ slightly in the administration technique and specific 
training is required for each device. The devices are not interchangeable without specific training on the 
device being issued to the patient. This is the responsibility of the prescriber and training may be accessed 
via pharmacists, practice nurses or allergy services.  
 


The following links provide training materials for the different devices. 


• EpiPen devices:  http://www.epipen.co.uk/patients/epipenr-user-guide 


• EpiPen Training video: https://www.medicines.org.uk/emc/product/4289/rmms  


• EpiPen Junior Training Video: https://www.medicines.org.uk/emc/product/4290/rmms  


• Jext devices:  https://jext.co.uk/  


• Jext 150 Training Video: https://www.medicines.org.uk/emc/product/5747/rmms 


• Jext 300 Training Video: https://www.medicines.org.uk/emc/product/5748/rmms 


• Emerade devices:  https://www.emerade-bausch.co.uk/patient/how-to-use-emerade 


• Emerade 150 Training Video: https://www.medicines.org.uk/emc/product/5278/rmms 


• Emerade 300: https://www.medicines.org.uk/emc/product/5280/rmms 


• Emerade 500: https://www.medicines.org.uk/emc/product/5279/rmms 
 
Guidance on paediatric dosing: 
 
Children weighing above 25kg can, during this shortage, period be prescribed 300mcg devices in all 
brands to preserve the limited supplies of 150mcg devices (junior devices) for smaller children, particularly 
as there is currently greater availability of the adult devices. This advice is off-label for Jext and Emerade  
devices but is recommended by clinical allergy specialists during this shortage period. 
 
Whilst at present it is believed careful management of existing supply will avoid the need to use expired 


devices other than for batch numbers where it is known to be safe to do so, patients should be advised not 


to dispose of their expired devices until they have replaced them. This is because AAIs will not actively 


cause harm if used after expiry but they may be less effective at treating the anaphylactic episode as the 


potency of the adrenaline gradually reduces (and is also dependent on the conditions they were stored in). It 


is still preferable to use a device even if it has expired, rather than no device at all, if an in-date device is not 


available. 



http://www.epipen.co.uk/patients/epipenr-user-guide

https://www.medicines.org.uk/emc/product/4289/rmms

https://www.medicines.org.uk/emc/product/4290/rmms

https://jext.co.uk/

https://www.medicines.org.uk/emc/product/5747/rmms

https://www.medicines.org.uk/emc/product/5748/rmms

https://www.emerade-bausch.co.uk/patient/how-to-use-emerade

https://www.medicines.org.uk/emc/product/5278/rmms

https://www.medicines.org.uk/emc/product/5280/rmms

https://www.medicines.org.uk/emc/product/5279/rmms
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Adrenaline for anaphylaxis kits 


Some healthcare professionals may be holding EpiPens, or other AAIs, in preference to adrenaline 
ampoules to treat anaphylactic reactions; this should not be necessary. All healthcare professionals 
providing services where anaphylaxis treatment may be required, including but not exclusive to flu 
vaccination services, should have the competency to draw up and administer adrenaline from ampoules with 
a normal syringe and needle. 
 
Due to the shortage, we ask that when you renew the adrenaline in your anaphylaxis kits, you alert all your 


staff to please stock ampoules (ensuring you also include dosing charts, needles and syringes) and not 


AAIs. 


The Green Book and Resuscitation Council guidance provides additional advice to healthcare professionals 


on the use of adrenaline in response to anaphylaxis. Pharmacists providing vaccination services may also 


wish to refer to PSNC FAQs. Supplies of adrenaline ampoules are currently available and there is an 


expectation that healthcare professionals should use these in preference to the EpiPen or similar devices. 


 


Distribution 
 
If you are responsible for cascading these alerts in your organisation, these are our suggested distribution 
lists; however, each organisation needs to ensure a senior clinician takes responsibility for coordinating all 
actions that need to be taken.  


• General practitioners 


• Practice nurses 


• Chief pharmacist 


• Allergy specialists/allergy teams  


• Scholl nursing/medical services  


• Emergency Preparedness and Response officer  


• Medical directors  


• Pharmacists  


• Paediatricians  


• Paediatrics departments 
 


Please note: CQC and OFSTED do not distribute these alerts. Independent healthcare providers and social 
care providers can sign up to receive Supply Disruption Alerts directly from the Medicines and Healthcare 
products Regulatory Agency’s Central Alerting System (CAS) by sending an email to: 
safetyalerts@mhra.gov.uk and requesting this facility. 


 
 


Enquiries 
 
Please send enquiries about this notice to the DH Supply Resilience Team, quoting reference number 
SDA/2018/001. 


Email: supplyresiliencemd@dh.gsi.gov.uk 
 


Addressees may take copies for distribution within their own organisations 



https://assets.publishing.service.gov.uk/government/uploads/system/uploads/attachment_data/file/147868/Green-Book-Chapter-8-v4_0.pdf

https://www.resus.org.uk/anaphylaxis/emergency-treatment-of-anaphylactic-reactions/

https://psnc.org.uk/services-commissioning/advanced-services/flu-vaccination-service/flu-vaccination-faqs/

mailto:safetyalerts@mhra.gov.uk

mailto:supplyresiliencemd@dh.gsi.gov.uk
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15 October 2018  
 
To all patients/users of Junior Epipen (shared through GPs)  
 
Gateway Publications Reference: 08554  
 
Dear Parent/Guardian, 
 
Junior Epipen® shortage 
 
As a parent or carer of a child with a severe allergy you might already know about a 
problem with the supply of Epipen Junior 150mcg which is expected to last several 
months. Experts in children’s allergies have developed this advice to support you: 
 
If you have your normal supplies of EpiPen Junior, please continue just as you 
normally would. That means:  
 


• It is important you continue to try and avoid the things your child is allergic to as 


much as possible.   


 


• If your child has a severe allergic or anaphylactic reaction you must always give 


them their adrenaline pen straight away, call 999, as you would normally and 


say ‘anaphylaxis’ even if your child starts to feel better.  Say you think your child 


has had a severe allergic reaction and that you have given them an adrenaline 


pen. 


 


• Check the expiry dates of all your EpiPen Juniors. You should note that the 


expiry date of a pen is the final day of the month listed on the device eg for a 


November pen, the final date is 30 November. 


 
• Please do not ask for a repeat prescription until the expiry date is nearly 


reached, as stocks of pens will be kept for those who need them most.    


 


If you need a replacement Junior EpiPen and have not been able to get one 


supplied:  


 


• During this shortage you might be given a device called Jext® or 


Emerade®.        


 


o This might say Epinephrine on it but it is exactly the same drug.    


  


o These pens are used in a different way so you will need to read the 


instructions and/or watch a training video to learn how to use it.  


 


o Your GP or practice nurse can give you advice on your new pen and 


there is a list of websites at the end of this letter which have more 


information.  


 



https://www.bing.com/images/search?view=detailV2&ccid=1c2lO0bS&id=3BB315AE061E89D9C33D829F337FD3BB6245D3E4&thid=OIP.1c2lO0bSU_-kQSQIkX8jNgHaFh&mediaurl=http://www.tclgrp.co.uk/wp-content/uploads/2016/05/NHS-logo-web.jpg&exph=444&expw=596&q=nhs+logo&simid=608024727296476001&selectedIndex=0
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o If you have been given a pen that is in-date, but not your usual brand, it 


is better to use this, than using an out-of-date pen that is your usual 


brand. 


 


• If your child weighs more than 25kg (4 stone), your GP should prescribe a 


300mcg adrenaline pen when the pens you have expire. The pen might say it is 


for children who weigh more than 30kg but experts have said that during this 


period of reduced supply it can be used for children who weigh more than 


25kg.   


 


• If your child has a severe allergic or anaphylactic reaction and all the adrenaline 


pens you have are out-of-date you should give the out of date pen, then call 


999 saying ‘anaphylaxis’ even if your child starts to feel better, as you would 


normally. Say you think your child has had a severe allergic reaction and that 


you have given them an adrenaline pen. 


 


• An out-of-date pen might give your child a lower dose of adrenaline but it is not 


dangerous and is better than waiting for an ambulance to arrive  


 


When new stock does arrive, which we expect to happen in the next week, we will 
prioritise people who have out-of-date pens.  
 
Yours faithfully 
 


 
 
Dr Aidan Fowler 
National Director of Patient Safety 
 
 
Below are web links to the videos for other devices:  
 


• EpiPen devices: http://www.epipen.co.uk/patients/epipenr-user-guide  


• EpiPen Training video: https://www.medicines.org.uk/emc/product/4289/rmms  


• EpiPen Junior Training Video: 
https://www.medicines.org.uk/emc/product/4290/rmms  


• Jext devices: https://jext.co.uk/  


• Jext 150 Training Video: https://www.medicines.org.uk/emc/product/5747/rmms  


• Jext 300 Training Video: https://www.medicines.org.uk/emc/product/5748/rmms  


• Emerade devices: https://www.emerade-bausch.co.uk/patient/how-to-use-emerade  


• Emerade 150 Training Video: 
https://www.medicines.org.uk/emc/product/5278/rmms  


• Emerade 300: https://www.medicines.org.uk/emc/product/5280/rmms  


• Emerade 500: https://www.medicines.org.uk/emc/product/5279/rmms  



http://www.epipen.co.uk/patients/epipenr-user-guide

https://www.medicines.org.uk/emc/product/4289/rmms

https://www.medicines.org.uk/emc/product/4290/rmms

https://jext.co.uk/

https://www.medicines.org.uk/emc/product/5747/rmms

https://www.medicines.org.uk/emc/product/5748/rmms

https://www.emerade-bausch.co.uk/patient/how-to-use-emerade

https://www.medicines.org.uk/emc/product/5278/rmms

https://www.medicines.org.uk/emc/product/5280/rmms

https://www.medicines.org.uk/emc/product/5279/rmms
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[bookmark: bmkADName][bookmark: bmkADTitle][bookmark: bmkADDepartment][bookmark: bmkADEmail][bookmark: _Ref526325123]16th October 2018





Dear Healthcare Professional

[bookmark: _Hlk527459628]Extended Use Beyond Labelled Expiry Date for Selected Lots of Jext® 150 mcg and 300 mcg Adrenaline Auto-Injectors

[bookmark: _Hlk527460346]This letter is sent in agreement with the Medicines and Healthcare Products Regulatory Agency (MHRA) to inform you of the following: 

[bookmark: _Hlk527459676]To ease the current shortage of adrenaline auto injectors, ALK has obtained acceptance from the MHRA to extend the use of specific lot (batch) numbers of Jext® 150 mcg and Jext® 300 mcg auto-injectors, beyond the labelled expiry date by four months. The affected lot numbers are listed in the table below and are also available on www.jext.co.uk.

[bookmark: _Hlk527459690]Table 1 	Affected lots (batches) for extended use of Jext® auto-injectors

		[bookmark: _Hlk527459499]No.

		Strength, mcg

		Lot (batch) no.

		Labelled Expiry Date (end of the month)

		Extended Use by Date (end of the month)



		1

		150

		T4933

		Jul 2018

		Nov 2018



		2

		150

		T5019

		Aug 2018

		Dec 2018



		3

		150

		T5132

		Aug 2018

		Dec 2018



		4

		150

		T5326

		Sep 2018

		Jan 2019



		5

		150

		T5407

		Sep 2018

		Jan 2019



		6

		150

		T5478

		Sep 2018

		Jan 2019



		7

		150

		T5669

		Oct 2018

		Feb 2019



		8

		150

		T5819

		Oct 2018

		Feb 2019



		9

		150

		T5940

		Oct 2018

		Feb 2019



		10

		150

		T6143

		Nov 2018

		Mar 2019



		11

		150

		T6399

		Nov 2018

		Mar 2019



		12

		150

		T6620

		Nov 2018

		Mar 2019



		13

		150

		T6930

		Dec 2018

		Apr 2019



		14

		300

		T4801

		Jul 2018

		Nov 2018



		15

		300

		T4857

		Jul 2018

		Nov 2018



		16

		300

		T5122

		Aug 2018

		Dec 2018



		17

		300

		T5327

		Sep 2018

		Jan 2019



		18

		300

		T5401

		Sep 2018

		Jan 2019



		19

		300

		T5468

		Sep 2018

		Jan 2019



		20

		300

		T5656

		Oct 2018

		Feb 2019



		21

		300

		T5779

		Oct 2018

		Feb 2019



		22

		300

		T5747

		Oct 2018

		Feb 2019



		23

		300

		T5798

		Oct 2018

		Feb 2019



		24

		300

		T5867

		Oct 2018

		Feb 2019



		25

		300

		T6074

		Nov 2018

		Mar 2019



		26

		300

		T6233

		Nov 2018

		Mar 2019



		27

		300

		T6366

		Nov 2018

		Mar 2019



		28

		300

		T6363

		Nov 2018

		Mar 2019



		29

		300

		T6554

		Nov 2018

		Mar 2019



		30

		300

		T6721

		Nov 2018

		Mar 2019



		31

		300

		T6635

		Dec 2018

		Apr 2019



		32

		300

		T6846

		Dec 2018

		Apr 2019







[bookmark: _Hlk525723269]Important: the extended use only applies to the lots of Jext® 150 mcg and Jext® 300 mcg auto-injectors listed above.  Patients can continue to use the Jext® auto-injectors of these specified lots safely until the extended use by date as stated above.



[bookmark: _Hlk525723285][bookmark: _Hlk525723309][bookmark: _Hlk525723294][bookmark: _Hlk525723325]This extended use does not apply to any other lot number of Jext® auto injectors not specified. Patients must continue to adhere to the labelled expiry date on any Jext® auto injector not covered by the lot numbers above.



[bookmark: _Hlk525723396]Further information on the extended use of the listed lots of Jext® auto injectors



There is currently a shortage of adrenaline auto-injectors in the UK. This shortage has been caused by intermittent supply issues of the most commonly prescribed brand and is affecting most countries in Europe.  It is anticipated that supply will stabilise in the fourth quarter (October to December) of 2018.  The supply status will be continuously reviewed by the Department of Health and Social Care.



ALK is working hard to help address the situation and has significantly increased production of its Jext® 150 mcg and 300 mcg adrenaline auto-injectors at its European manufacturing facility. However, due to the time needed for manufacture and the magnitude of the current deficit, it is not possible for ALK to completely meet the shortfall in supply in the short term.

To further ease the shortfall, the period that 32 specific lots of Jext® 150 mcg and Jext® 300 auto-injectors (listed above) can be used has been extended by 4 months beyond the labelled expiry date on the pack.  

[bookmark: _Hlk527411798]Lot numbers and labelled expiry dates are marked on the side of the box and on the auto injector label itself. 



[bookmark: _Hlk527411916]This extended use of 4 months beyond the labelled expiry date for the specific lots is based on supportive stability data for Jext® auto injectors and has been reviewed by the MHRA.  The Jext® auto injectors of these specific lots will continue to work safely and as intended within the allowed extended use by date.  The Jext® auto injectors should continue to be stored as labelled on the pack.



[bookmark: _Hlk527411952]At the end of the extended use period (the end of the month listed in the right column of the table above), a new auto injector will still need to be obtained. 

 

Further information on recommendations to healthcare professionals



· [bookmark: _Hlk527412239]Tell patients and caregivers about the extended use by date of the specified lots of Jext® 150 mcg and 300 mcg auto injectors as listed above. This does not apply to other lots of Jext® auto injectors not listed.



· Show patients and caregivers where to find the lot numbers on their device (on the side of the box and if necessary, on the device label itself) and encourage them to sign up for the Expiry Alert Service. 



· [bookmark: _Hlk527412185]Reassure patients and caregivers that their device will continue to work safely over the extended use period.



· Remind patients and caregivers that they should still obtain a new device near the end of the extended use period.



· [bookmark: _Hlk527412423]Advise patients to continue to check periodically the viewing window in the label of their device to ensure the liquid inside is clear and colourless.  Do not use the device if the liquid is discoloured. 





This announcement regarding the extended use of certain batches supersedes any notification that a patient may receive via the expiry alert service from www.jext.co.uk. If you require additional information or have any questions, please contact ALK Customer Services: 0118 903 7940.  



[image: ]Yours sincerely









Sean Connor

General Manager

UK, Ireland and Benelux
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200 Longwater Avenue
Green Park


Reading
RG2 6GP


7th March 2018


Dear Sirs,


Re: Temporary Withdrawal of Britlofex Tablets 0.2mg


Our records indicate that you have purchased the above product within the last 12 months.


I can confirm that Britannia Pharmaceuticals Ltd will be temporarily withdrawing this product
from the market whilst sourcing a new manufacturer.


I confirm the current stock holding has an expiry date of 31st May 2018 should you wish to
continue to supply your patients up to that date. Please place your order with Customer
Services via email or fax:


Email: customerservices@britannia-pharm.com
Fax: 01189 209594


I apologise for any inconvenience caused, and please do not hesitate to contact me should
you have any further queries.


Kind regards


Debbie Yates
Customer Services Manager
T: +44 1189209500
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1. NAME OF THE MEDICINAL PRODUCT


Menadiol Diphosphate Tablets 10mg


2. QUALITATIVE AND QUANTITATIVE COMPOSITION


Each tablet contains 10mg of Menadiol Diphosphate (as Menadiol Sodium Diphosphate USP).


3. PHARMACEUTICAL FORM



The tablets are round, white to pale pink with CL 1L3 imprinted on one face and a single break bar on the other.


4. CLINICAL PARTICULARS


4.1 Therapeutic indications


For the treatment of haemorrhage or threatened haemorrhage associated with a low blood level of prothrombin or factor vii. The main indication is obstructive jaundice (before and after surgery).


4.2 Posology and method of administration


Menadiol Diphosphate Tablets 10mg are for oral administration.


Adults


Usual therapeutic dose: 10-40mg daily


Children


If, on the recommendation of a physician, a children's dosage is required, it is suggested that 5-20mg daily be given.


The elderly


Recommendations for use in the elderly do not differ from those for other adults.


4.3 Contraindications


Administration to neonates, infants or to mothers in the pre- and post-natal periods.


4.4 Special warnings and precautions for use


None.


4.5 Interaction with other medicinal products and other forms of interaction


Large doses of menadiol sodium diphosphate may decrease patient sensitivity to anticoagulants.


4.6 Fertility, pregnancy and lactation


There is evidence of hazard if menadiol sodium diphosphate is used in human pregnancy. It is known to be associated with a small risk of haemolytic anaemia, hyperbilirubinaemia and kernicterus in the infant if administered to the mother in late pregnancy or during labour. Menadiol sodium diphosphate is therefore contra-indicated during late pregnancy.


4.7 Effects on ability to drive and use machines


None known.


4.8 Undesirable effects


Menadiol sodium diphosphate may induce haemolysis (especially in the newborn infant) in the presence of erythrocyte glucose-6-phosphate dehydrogenase deficiency or low concentrations of alpha-tocopherol in the blood.


Reporting of suspected adverse reactions


Reporting suspected adverse reactions after authorisation of the medicinal product is important.  It allows continued monitoring of the benefit/risk balance of the medicinal product.  Healthcare professionals are asked to report any suspected adverse reactions via the Yellow Card Scheme at: www.mhra.gov.uk/yellowcard.

4.9 Overdose


No information is available.


5. PHARMACOLOGICAL PROPERTIES


5.1 Pharmacodynamic properties


Menadiol sodium diphosphate is a water-soluble vitamin k analogue. The presence of vitamin k is essential for the formation within the body of prothrombin, factor vii, factor ix and factor x. Lack of vitamin k leads to increased tendency to haemorrhage.


5.2 Pharmacokinetic properties


Menadione is absorbed from the gastro-intestinal tract without being dependent upon the presence of bile salts. Vitamin k is rapidly metabolised and excreted by the body.


5.3 Preclinical safety data


There are no pre-clinical data of relevance to the prescriber which are additional to that already included in other sections of the SPC.


6. PHARMACEUTICAL PARTICULARS


6.1 List of excipients


Lactose


Maize starch


Talc


Magnesium stearate


6.2 Incompatibilities


No information is available.


6.3 Shelf life


Three years.


6.4 Special precautions for storage


Recommended maximum storage temperature 30(C.


Protect from light.


6.5 Nature and contents of container


White HDPE bottles containing 100 tablets.


6.6 Special precautions for disposal of a used medicinal product or waste materials derived from such medicinal product and other handling of the product (use “Instructions for use, handling and disposal” on eMC/IPHA)


None.


Administrative Data

7. Distributed by

Alliance Pharmaceuticals Ltd

Avonbridge House


2 Bath Road


Chippenham


Wiltshire

SN15 2BB


UK

8. Manufactured by

Penn Pharmaceutical Services Limited, 


Tafarnaubach Industrial Estate,


Tredegar, NP22 3AA,


UK.


9. Date of Preparation of Information Sheet


September 2017 

Adverse events suspected to have been caused by taking an Alliance medicine should be reported to Pharmacovigilance at Alliance.


Email: pharmacovigilance@alliancepharma.co.uk

Alternatively, information on adverse event reporting can be found at www.yellowcard.gov.uk.


Medical Information Department


Alliance Pharmaceuticals Ltd


Avonbridge House


Bath Road


Chippenham


Wiltshire


SN15 2BB


United Kingdom


Tel:  +44 (0)1249 466966


Fax: +44 (0)1249 466977


Email: medinfo@alliancepharma.co.uk

Our office hours are: Monday to Friday 09.00 to 17.30

 Information Sheet for an unlicensed Menadiol Diphosphate Tablets 10mg -001
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Unit G4 Riverside Industrial Estate


Riverside Way


Dartford


Kent


DA1 5BS

Email: Info@Ennogen.com


Tel: +441322 629 220

Fax:- +441322 311 897



15th February 2018


Ennogen Communication


Dear Sir or Madam

 


I am writing to advise you that as from the 21st February 2018 Ennogen Healthcare Ltd will be launching Trimovate Cream as an unlicensed medicine. 


Ennogen Healthcare Ltd has now taken on the responsibility for the marketing, sale and supply of Trimovate cream and all other associated activities. 


The product will be available via Alliance Healthcare. Please note ordering details below:


		Product name

		Pack size

		Stock availability

		PIP code

		Contact details(telephone number/email id)






		Trimovate cream

		30g

		In stock

		PIP code:


8103616

		Telephone: 0344 854 4998


Email id: specials.orders@alliance-healthcare.co.uk





Please contact Ennogen Healthcare Ltd on +44 (0) 1322 629 220 or info@ennogen.com for any further information.


Kind Regards


John Ruprai 


Managing Director 
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Viale Cassiodoro, 16∙ 20145 Milano∙ Italy 


Tel.: +39.02.43980539 ∙ Fax +39.02.43980629∙ 


 


 


CD PHARMA  SRL A SOCIO UNICO 


 
CD PHARMA  SRL CD PHARMA  SRL CD PHARMA  SRL CD PHARMA  SRL 


 


 


 
Dear Customer, 


There is a temporary stock-out of Zaditen 1 mg/5 ml Elixir in the UK.  


To maintain supply in the UK, MHRA has authorised the release of one batch of Zaditen 1 mg/5 ml syrup 


from Poland (batch no. J0777; expiry 02/2019). The imported batch from Poland has been repacked to over 


label the bottle and carton, and to replace the leaflet with approved UK product information. 


The Marketing Authorisation Holder and finished product manufacturer are the same for Zaditen 1 mg/5 ml 


Elixir in the UK and Zaditen 1 mg/5 ml Syrup in Poland. The two products are very similar in composition 


with only minor differences in excipients and pack size as shown below: 


 


 Difference  UK product  Polish product  


Size  1x300 ml  1x100 ml  


Flavour  Strawberry  Banana  


Ethanol  Contains ethanol  No ethanol  


 


These packs are now available at our wholesaler Alloga and can be ordered using the temporary PIP code: 


USP7740. 


 


If you require additional information in relation to this matter, please contact: info@cdpharmagroup.one or 


Telephone: 00 46 8 684 368 00 


 


 


 


 
Kind regards: 
Sheetal Parekh – CD Pharma Srl 
Local distributor in UK for MAH- Alfasigma S.p.A. 
16/03/2018 


 


 


 


 
CD PHARMA  SRL A SOCIO UNICO 
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 Janssen-Cilag Ltd. 50–100 Holmers Farm Way 
High Wycombe Buckinghamshire HP12 4EG England 
Telephone: (01494) 567567 Fax: (01494) 567568 
Website: www.janssen-cilag.co.uk 
Registered in England 1027904 
 


 


November 2018 


 


Cilest® (norgestimate and ethinyl estradiol) -notification of 
discontinuation from the market 


 


Dear Healthcare Professional, 


I am writing to inform you that Janssen will be discontinuing Cilest®250/35 microgram 
Tablets in July 2019. 


Janssen has made the commercial decision to exit the Oral Hormonal Contraceptive (OC) 
market.  


This decision was not driven by any safety, efficacy or quality issues. We  will ensure 
that all quality, compliance, and regulatory requirements for Cilest are maintained during 
this transition.  


The expected last sales date by Janssen to the market is projected to be mid-July 2019.  


 


Prescriber action 


Due to the discontinuation of Cilest in the UK from July 2019, healthcare 
professionals are advised not to initiate new patients.  Patients who are 
currently taking Cilest should be transferred to an alternative contraceptive 
product as soon as possible. 


 


Reporting Adverse Events 
 
Please continue to report suspected adverse reactions with any medicine to the MHRA 
through the Yellow Card Scheme. 
 
It is easiest and quickest to report ADRs online via the Yellow Card website: 
www.mhra.gov.uk/yellowcard or search for MHRA Yellow Card in the Google Play or Apple 
App Store.  
 
Alternatively, prepaid Yellow Cards for reporting are available by writing to FREEPOST 
YELLOW CARD (no other address details necessary), by emailing 
yellowcard@mhra.gov.uk, at the back of the British National Formulary (BNF), by 







telephoning the Commission on Human Medicines (CHM) free phone line: 0800-731-6789, 
or by downloading and printing a form from the Yellow Card section of the MHRA website. 
 
When reporting please provide as much information as possible, including information 
about medical history, any concomitant medication, onset, treatment dates, product brand 
name and batch numbers. 
 
Suspected adverse reactions should also be reported to Janssen-Cilag Limited on tel: 
01494 567447, fax: 01494 567799 or by email at dsafety@its.jnj.com 
 
Company contact points 
 
If you have further questions or require additional information, please contact: Janssen-
Cilag Ltd. Medical Information Department: Email: medinfo@its.jnj.com, Telephone: 0800 
731 8450 or 01494 567 444 
 
 
Yours faithfully, 
 
 
 
 
 
Dr Rozlyn Bekker 
Medical Director UK 
Janssen-Cilag Ltd 
 
 


 


 


 


 






